
jij 71< 1I1.1~ tI II 
Sewage Treatment Process Flowchart 

Preli minary 
Treatment 

Primary 
Treatment 

Secondary (Biological) 
Treatment 

Aeration ... 
fiiill* Il*fi~ fm.&mi)l11 ~~IfJ!! ~f~mi~ 

Final 
Sedimentation 

Screening DegriUing Primary Biological 

m~~7t;I!;j~ 
uv 

Disinfection 
~:: , I--~-+=~H .. Sed;mentabon ~ F to:e;tl 

Sewage L--~"'" ~ ~ 

--+ 1 1---+ *~itij 
L-. __ -----' Port Shelter 

;'5iJEj*~tl: 
:!1E±gi~ ~ 

To Landfill Site 

Return Activated 
Sludge 

fJ]~'& 5"5 iJE 
Primary Sludge 

8~~*5'5iJE ;'5iJE~~* 
Dewatered 

NI~~I, +-( _ S_lu_dg,--e _ ~ 

@ @ @ @ 

~ 

*U~;i5't~H5iJE 
Surplus 

Activated 
Sludge 

Sludge 
Dewatering 

Sludge Digestion Sludge 
Thickening 

eJlII troflHB: 71< ••• 1l 
Key Parameters of Treated Effluent 

m~.11 (Key Parameters) 

~9:llim; (Design Flow) 

~'~t~Rl@JR (Total Suspended Solids) 

fMiU.~ (Discharge Standards) 

~ B 8,000.fI:JJ* (m3/day) 

::;30~:R:1f1- (mg/L) 

.li~~1tm¥t~ (5-day Biochemical Oxygen Demand) ::;20~:R:/fI- (mg/L) 

~'l!,~ (Total Nitrogen) 

*~~ii (E. Coli) 

Drainage Services Department 

::;12 ~:R:/fI- (mg/L) 

::;150011m/1 oo~fI- (Countl1 OOmL) 

*~~f.;.,'F. Drainage Hotline: 2300 1110 

-~~~1iJ General Enquiries: 2877 0660 

~-Tj)*~ E-mail : enquiry@dsd.gov.hk 

*~w~:& DSD's Website: www.dsd.gov.hk 

=~~fLifAfl£jl~ 
Printed in June 2009 

Drainage Services Department 

Sai Kung Sewage Treatment Works 

ti~~*~~.~~~~0~'.-M=m~*.~ 

.'~~.~=M*~m~~*.~.5'~~~B 
B'9.!!~ji8 000.fI:JJ* 0 

~.~*.~.&m~~~® ••• ~k,m-ftAA 
~+-~M~~mo~*.~.wmm~B'9~~~~B 

15 200.fI:JJ* ' ;l't1~~ 7 jJPX1tU1~ii~*B'9l!{15.l'~~ , m­
ftft~~W~~.~~~B.~l!{~B'9mS'~~B 

1~ B'9 .!! *~.f.J ~ ffij jJPX~ ~ B 8 000.fI:JJ * 0 S:l mlli ~ 
~~~AQ~.*~'~*~.~.~~ •• * ' ~ 
.~*.~.M.~B'9~*~8mlli.~o~.M~ 

m~*~B'9*~'fi~~~m~~.~*.~.mfi 

:tJlBIf¥ ' 1-j±~ 1JD;l't )'5*.!!*~j] ~~ B 22 000.fI:JJ 

Sai Kung Sewage Treatment Works (Sai Kung 

STW) is a secondary sewage treatment works. It 

occupies 2 hectares of land and serves a population 

of 20,000 in Sai Kung District, which produces 

8,000 m3 of sewage per day. 

Sa i Kung STW, situated on the reclamation at Tui Min 

Hoi, Sai Kung, was commissioned in November 1988. The 

STW was originally designed for a flow of 15,200 m3 per day. 

To reduce the nutrient level of the effluent, the plant was upgraded in early 

1996 to include nutrient removal facilities in the aeration tanks and the plant capacity wa s 

consequently lowered to 8,000 m3 per day. As the population in Sai Kung District is increasing 

in recent years and the sewerage network is being extended to serve the population, the Sai Kung 

STW is reaching its design capaciy. To cope with the anticipated increase in sewage volume, we are 

now planning to upgrade the treatment capacity of Sai Kung STW to 22,000 m3 per day. 

~m B'9:tPl,jt Our Vision 

mt~ t!t W#& S{J 5'] * fD ffi *b$;I1IHJ~ }j~~ffi~ , tJ 1JEJi w;~ S{J i5J t~H!~} ~ 0 

To provide world-class w astew ater and stormwater drainage services enabling the sustainable 
development of Hong Kong . 



~ 

5~7J<~II~f~ Sewage 

~*~~*~.~~ ••• ~m*D'OO~~&*~* •• ~~o8 
3ID 10 ;g* ~ ~ R}~HmW1~&: ~~~it ~ ~ lrii)1!f ~ , ji'i] iij;~~'HtU 1:£ 31J ~it5.n: 

ii')l5lli5.n:J»I1 0 

Screening and Degritting 

Sewage arriving at the Inlet Works is preliminarily treated by mechanical 
bar screens to remove solids exceeding 10mm. After screening, the 
sewage is directed to detritors for grit removal. 

~~~*,,1'IWf±th.~~UBI*"5lli ' ~1J!&~'tm(5!t15'55fu)~1~PJT~~~*" ' 
~J!t;1J!&~4mW1:l3'jljlt-5'5*!fl ~5'5~4m 0 5'5*1:£BI*,,5llim;OO~~/,JN~ 0 

Secondary (Biological) Treatment 

In aeration tanks, compressed air is fed continuously to provide oxygen 
essential to sustain the growth of micro-organisms (activated sludge), which 
will assimilate pollutants in the sewage. The retention time is about 6 hours. 

)!~ifz~~JJ#&5'55fu:&3ID~~5!1i5'55fuW1~&:*~5'55fu5~1tmlm1T*t~5~1t 
l~ff; 0 

Sludge Digestion 

The thickened primary sludge and SAS are pumped into the sludge 
digesters for aerobic digestion . 

Ii:t~1~~i Environmental 
., 

#~.I~~:t1F:5~u.l<W1~-fl*~450* ' 1!H~O.75*~~l!!j~F:551:~:t1Ft±l.i}~~ , l-A1f~~~±th~~tlnQtJi~ 0 ~2~~~Hlli'@~~ 

~~.~:&mm~.H~~5'*.~~7-~~m~m~'~~~E.~~*,,~~.~mo 

The treated effluent is discharged to Port Shelter via a 450m long, O.75m dia. submarine outfall for effective 

dilution and dispersion. To act proactively in an environmental manner and to provide a better service to nearby 

residents, an odour management system with deodourizing facilities has been put into operation. 


